OWNER'S MANUAL

15 H.P. HYDROSTATIC LA\WN TRACTOR
‘MODEL NUWMBER LIfH150AE

ROPER AMERICAN YARD PRODUCTS ING.

S.C. HWY. 33, AND OLD CAMERON ROAD
P.O. BOX 1687
ORANGEBURG, SC 29116



REPAIR PARTS

15 H.P. LAWN TRACTOR
SCHEMATIC

RED :llll: BLACK

} ]
RED ' ' RED
® - : 1 O\ O d )C +
TILLER ATTACH 1

CONNECTOR

POWER
TAKE-OFF
RED SWITCH$
CLUTCH BRAKE Vo e = b
(PEDAL UP)
O WHITE RED ELECTRIC

IGNITION
UNIT

—O _sawp
REGULATOR YELLOW ALT COIL
30 V.AC. (MIN)
@ 3600R.P.M.
IGNITION SWITCH \AF/UELJ\J'—___’
POSITION CIRCUIT SHUT OFF
OFF M-G ORANGE
ON Bl )
START B-S-L
SWITCH
WIRING INSULATED CLIPS
NOTE: If wiring insulated clips were :
removed for servicing of unit, they PTO SWITCH
should be replaced to properly secure POSITION CIRCUIT
your wiring. /75
' OFF BaE, Ca0 —( )— 'Removable Connectors CHASSIS
o BaA — Non-removable Connectors GROUND

NOTE: YOUR TRACTOR IS EQUIPPED WITH A SPECIAL ALTERNATOR SYSTEM. THE LIGHTS ARE NOT CONNECTED TO THE
BATTERY, BUT HAVE THEIR OWN ELECTRICAL SOURCE. BECAUSE OF THIS, THE BRIGHTNESS OF THE LIGHTS WILL CHANGE
WITH THE ENGINE SPEED. AT IDLE SPEED THE LIGHTS WILL DIM. AS THE ENGINE IS SPEEDED UP, THE LIGHTS WILL BECOME
THEIR BRIGHTEST. .

21



=
e S
6l co e

HOLOVHL NMV1 d'H SL

(04

IVOIHLO3T3

SlHvd HIvd3d

22



(ueunsn) sdojg

Wp'S§g = yowr | "sayout "g'n ut
uaAlb suoisuawip Jusuodwos IV ;910N

oS} JORRIL ‘uononNsul-Jesyg
(youauy) adoig oS Jopes 1 ‘UOIONIISUL-198YS

(youauy) lenuepy SI8UMO

(ysbu3) adoig .51 Jojoes) ‘uondnuisul-lasyg

(ysybu3z) jenuepy slsumQ
palejnsuj-diy

2€-01 sday-inN

/L X 2e-0L masog

Kiayeg ‘leoag

(19g) Lsaneg ‘deg

eag ‘youms

uonub| ‘jazeg

OLld youmg

X8H - INN

paje|nsul-din

alMm-dooq

‘BO 81 X 2/1 X 2€/L Jaysem
N

0} "ON Jaysemyo0
BEEE(.umxom:m
J3jswwy

‘dwy og-asny

¥/1 J13ysemyo0

Ulooy 1x3 v/ %00 T-18ysem
02-¥/1 xoH-INN

P/€ X 02-¥/1 xo14-ljog
02-¥/1 xoH ‘sdoy-inN

S 19 2/1 X 02-b/L XaH-}og

NOILdIHOS3a

X€9902) -~
Xels10L -
Xoggezt .-
X6estoL  ---
xvssezL  ---
Hilty 0§
000L56€L 61
800L¥9v,. 8v
X6vSiet Ly
XvozizL 9ov
XS0€L2L S
X.8.60F vv
rieoy ey
rezor ey
HseZ v
X10520L O
8180.06F 6¢
000LI6EL 8€
oooLoror e
reoos 9e
HEEYs Ge
Xvec880L  ve
00v0¥00+ ¢€¢
00r0S0LL 22
00voe2eL Le
So9lv. o€
00P0LSeL 62
80v08.v. 82

02-¥/1 Wwer xaH-1nN

/1 1aysemsoon]

8soH-dwejn

dio

Kejay

L 8dAL 271 x ONN 2-01 “ON "PH xaH de-mei0g
(punais o Lianeg) Lisneg-aiqen
Plousjos 104) 18A09 jeUIULE |
02-¥/1 XaH-INN

Wbr-yoymg

piousjog

Aay

uonubi-inN

Uoums uonyuby

Kisyeg-aiqen
UdNID-%o0U8IU|-youMsg

a1l a|qep

Kesy fioyeg-aqny

wbn-qing

184008 yb17-ssause
uonubi-ssauwery

Ae1y Kiayeg

Kisyeg

. eL

X 02-v/L ¥09N "bS ‘PH 'PY ‘abewsed-yog) yog Kislieg
© leuluns 1-pieny)

‘BO 91 X 8/G X 26/6 JaySEM
02-¥/1 InN Buim

‘'ON "ON
18vd A3y NOILdIHOS3a
HOLOVHL NMV1 d'H S

oorosees Z2
00v0600L 92
X965601 G2
His2 v2
X8vL60L €2
80012044 22
rLoey 12
réiz 02
00v089eL 61
XeiLLotr g1
X18060L /1
XveyeoL 9t
X88/60L Gi
Xel620L 41
regey ¢1
Xsvyvor gu
reeis i
MLpS00L 01
reggs 6
X6580LL 8
xoiezzL ¢
recos 9
Xigsier g

osvoveeL
X9.v20L
91016061
Xg86Leet
‘ON "ON
1Hvd A3

~NMOw

IVOIHLO3 13

S1HVd Hivd3y

23



REPAIR PARTS
15 H.P. LAWN TRACTOR

- CHASSIS AND ENCLOSURES

j,138

<2

28 w X
8 0 @r a R 3 T v i i
100 %
i141 E:: @0 2: ﬁa e 1% ®n o 9 102
142 ® en O & oM
B 101
»
24




REPAIR PARTS
15 H.P. LAWN TRACTOR
CHASSIS AND ENCLOSURES
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 121442X Seat : 64 122100X Grill Assembly
2 121247X Pan-Seat 65 105529X Bolt - Shoulder 5/16 - 18
3 105513X Bracket-Pivot, Seat 66 73680500 Nut- Lock 5/16 - 18
4 120822X Decal-Caution 67 74760612 Bolt - Hex 3/8 - 16 x 3/4
5 121642X388  Fender 68 105838X Retainer - 1/4 Turn
6 106202X Reflector, Rear 69 105751X Stud - 1/4 Turn
7 121586X Decal-Fender 70 73680600 Nut - Crownlock 3/8 - 16
9 105511X Strap-Fender 71 17490608 Screw - Hex Washer Thread Rolling 3/8
10 121067X Spring-Compression R.H. -16x 172
11 105531X Nut-Push 72 17490612 Screw - Hex Washer Thread Rolling 3/8
12 105508X Bracket-Fender -16x3
13 6431J Pad-Spacer 73 108105X Shield - Heat
14 121221X Cap-Fuel : 74 72140606 Boit - Carriage 3/8 - 16 x 3/4
15 106020X Tank-Fuel 75 17431008 Screw - Hex Self Tapping No. 10 - 16 x
16 3645J Bushin: 12
17 8710J Stem-Tank, Fuel 76 74760616 Bolt- Hex 3/8 -16x 1
18 6999R Clamp-Hose 77  121794X Cover - Access
19 8546R Line-Fuel 78 123091X Baffle - Vertical
21  105523X Panel-Dash, L.H. 79 19091216 Washer 9/32 x 3/4 x 16 Ga.
22 109219X Deflector - Debris 80 9151R Grommet
23 74760610 Bolt-Hex 3/16 - 16 x 5/8 81 73220400 Bolt - Hex 1/4 - 20
24 105465X388 Footrest - LH. . 82 74760532 Bolt - Hex 5/16 - 18 x 2
25 101892X Decal-Clutch/Brake 83 73510500 Nut - Keps 5/16 - 18
26 108682X Decal-Drive Belt 84 17211010 Screw - Hex Head Washer Hd. Tap.
27 109864X Pad-Footrest No. 10-16 x 5/8
28 121306X DrawBar 85 104755X “J” Fastener
29 74760510 Bolt-Hex 5/16 - 18 x 5/8 86 17490512 Screw - Hex Washer Thread Rolling 5/
30 74180512 Screw-mach. Cr. Thd. 5/16 - 18 x 3/4 : 16-18x3/4
31 121278X Chassis 87 105037X ~  Strip - Foam
32 108372X388  Footrest - RH. 88 7605J) Bolt - Shoulder 1/4 - 20
33 110828X Panel-Dash, R.H. 89 73680400 Nut - Lock 1/4 - 20
34 4171R Clip - Insulated 90 74191008 Screw Pan Hd. Machine No. 10-24 x
35 110436X Grommet
36 109252X Shield-Debris 91 10071000 Washer Lock No. 10
37 108106X013  Saddle 93 19131312 Washer 13/32x 13/16 x 12 Ga.
38 1554 Bushin? Steering 96 74760612 - Bolt-Hex 3/8-16 x 3/4
39 109820X Decal- Instruction, Operating 98 109808X Latch - Hood
40 104805X Dash Assembly - Lower 99 73731000 Nut - Keps 10 - 24
41 121312X Dash 100 7206J v\;)acer Split 10 x 3/4
42 2029 Nut-Weld 101 19070818 asher 7/32 x 1/2 x 18 Ga.
43 121723X011 Plate - Dash 102 74981020 Screw - Mach. Cr. Pan 10-24 x 1-1/4
46 108372X388  Panel - Side, L.H. 104 19111116 Washer 11/32 x 11/16 x 16 Ga.
47 122925X Decal - Side Panel, 15 H.P. 106 10090400 Washer - Lock 1/4
50 106784X Strap Assembly - Hlnge, Rear 109 2751R Clip
51 104618X Strap Assembly - Hinge, Front 113 121144X Bolt - Shoulder 5/16 - 18
52 108370X388 Hood 114 19171912 Washer 15/32 x 1 x 16 Ga.
53 5479J Plug - Button 116  121236X Spacer
54 110829X Support Assembly - Dash P 120 110853X Bracket Assembly, R.H.
55 106965X Plate - Support, Battery 121  110852X Bracket Assembly, L. H.
56 121588X Decal, Hood 122 105419X388  Strap - Grill
57 108371X388 Panel - Side, R.H. . 123 1200068X Adjustment Knob
58 121587X Decal - Hood ) 124 19171912 Washer 17/32x 1 - 3/16 x 12 Ga.
59 104613X Bezel Assembly . 125 11050600 Lockwasher 3/8 Ext. Tooth
60 106395X Lens 126 19131614 Washer 13/32x 1 x 14 Ga.
61  110855X Support - Grill, L.H. 127 17190412 Screw Thrd. Roll 1/4 - 20 x 3/4
62 110854X Support - Grill, R.H 128 19091216 Washer 9/32 x 3/4 x 16 Ga.
63 105839X Receptacle - 174 Turn 129 11030400 Lockwasher Ext. Tooth
130 73490400 Wingnut
131 11050400 Washer 1/4 Est. Tooth
132 19111212 Washer 11/32x 3/4 x 12 Ga.
134 121248X Bushing, Snap .80
135 73900400 Lock Nut, Flange 1/4
| 8 e e sueen
pacer, Split .28 x .
oo EE Fr nyooou "" 138 72170410 Boh, Car. 14 x i-i/4
1 ® 129 113 ‘oam Strip
29 o8 % ' 3 140  121250X Spring, Compression
@® o @713 1N ® 123 141 74641008 Screw, Pan Hd. #10 - 32
® 73 : 142 73951000 Nut, Keps #10
o125 B
@ 70 . NOTE: ALL COMPONENT DIMENSIONS GIVEN IN U.S.

25 INCHES - 1 INCH = 25.4 MM



REPAIR PARTS
15 H.P. LAWN TRACTOR
DRIVE

L ; < .’
4 R
o
* s
M 2
»_i_.l——/ M 104

1
OPTIONAL EQUIPMENT

Spark Arrestor Kit

26



REPAIR PARTS

DRIVE
KEY PART

NO. NO.

= »

122440X
9151R
303777
122441X
13200300

13280336

73510600
108093X
108097X
19332616
108457X361
12000053
104757X
19332416
65139
59192
74610764
108252X
10040400
108218X
109842X

19131312
109070X
120136X
109169X
76020412
108212X
108661X
121091X
8883R
106918X
108096X
1572H
71673
105844X
105710X
73680600
106499X
12000039
110812X
105707X

15 H.P. LAWN TRACTOR
DESCRIPTION KEY PART
NO. NO.
fﬂ
Sronr s 1o
Eni lna 15HP Type No. 0015-02
S o fo rureegs
glou;‘;lllngg.oPlpac}.aS_td 3/%1_18 NPT 82 105706
Nipple, P|pe 63 19252016
Plug - 1/4 64 2228M
gont':ol Cm)kf?l Mo 65 17720408
racket uttler, untin
giBelt Drive 9 66 17490624
ip
Plate, Transaxle Support 67 11050600
Bracket, Transaxle ppo 68 74760612
Key - Square 1/4 x 2 69 74760616
Nut-Keps 3/8 - 16 70 72140606
U-Bolt, %8 - 16 x 2-3/4 71 76020412
Spacer, Split 73 - 108214X
Washer, 1-1/32 x 1-5/8 x 16 Ga. 74 101279K
Rim - Rear 8 75 105307X
E-Ring 76  108216X
Cap, Hub, Rear 77 74760648
Washer 1-1/32 x 1-1/2 x 16 Ga. 78 105597X
Stem, Valve 79 10040600
Cap, Valve 80 106268X
Bolt, Hex 7/16 20 x 4 80A 7152J
Washer, 15/32x 1-3/8x 1/4 81  120443X
Washer, Lock 1/4 82 108236X
ghi'tch -EEleptric 83 17021008
uliey-Engine
Bolt, Hex 3/8 - 16 x 2-3/4 84 110422X
Idler, Flat 85 74760636
Weshe 8 13001006 "
\é?:::rr' B13I/t32x 13/16 x 12 Ga. 89 72140508
Keeper, Belt, Engine, L.H.
Clutgh Retainer Assembly g? 1338&500
'?:'E nsztrt‘er 1/8 x 3/4 0 17490508
RpAing Rod. Brake 94 17190408
vy, Podel 95 17450808
Shaft, Foot Pedal gg 123161X
Pin, Roll, 37116 x 1 . 121851X
2 e
Flod, Broks, Park 100 17030808
Nut, Lock 3/8 - 16
Retainer, Belt }g; }gggi;((
Klip Ring
Washer, Hardened 103 17490512
Bellcrank Assembly (Incl. Key No. 104 122981X
105 2751R
106 122442X
107 123161X

DESCRIPTION

62) :
Spring, Return, Clutch

Bracket, Clut

Bolt, Hex, 3/8 - 16 x 1-1/2

Pulley, tdler

Bearing

Washer, 25/32x 1 1/4 x 16 Ga.
Key, Woodruff

Screw, Hex Thread Cut, 1/4-20 x

Bott Hex Washer Thd. Rolling 3/8 -
16 x 1-1/2
Washer - Lock Ext. Tooth 3/8
Bolt, Hex 3/8 - 16 x 3/4
Bolt, Hex 3/8 - 16 x 1
Bolt, Carr., 3/8 - 16 x 3/4
Pin, Cotter, 1/8 x 3/4
Bracket, Idler
Spacer, S Ilt
Pulley - Idie
Keeper, Belt
Bolt-Hex 3/8 - 16 x 3
Belt - Retainer
Washer - Lock 3/8
Tire-18x9.50x 8
Tube (not furnished wuh tractor)
Keeper - Engine, Belt, R
Bracket - Switch
Screw - Tap. Hex Hd. no. 10 - 24 x
12 Type T
Spring, Brake Return
Bolt - Hex 3/8 - 16 x 2-1/4
Spacer
Washer 9/32 x 5/8 x 16 Ga.
g%lt Rd. Hd. Sq. Nk. 5/16 18x
/
Nut - Lock 5/16 - 18 :
Spring-Retainer
Screw-Hex Washer Thd. Roll. 5/16 -
18x12Ty TT
Screw -Washer Thd. Roll. 1/4 - 20 x

12

Screw, Spider Lock #8 x 1/2
Decal, Engine

Spark Arrestor

Screw

Control - Throttle

Screw Spider Lock Hex. Hd. 8 x 1-

Tube Manifold R.H.
Tube - Manifold L.H.
Sc:;?w Hex.Wsh.Thd.Roll. 5/16 - 18

Shield - Heat
Clip

Bolt, Metric

Decal - Engine Instructions

NOTE: ALL COMPENENT DIMENSIONS GIVEN IN U.S. INCHES - 1 INCH = 25.4 MM

- .,i

Fo
86 ﬁ‘.
@53

"I

(1

@@ c:f\o

K

4

H
-7
®
25

27

i

?w ' “éws' T
g4

é“ %100



REPAIR PARTS
STEERING ASSEMBLY

15 H.P. LAWN TRACTOR

. ] r
3 .
s 50 82 82
45 ¢ Aﬁ . 57 58 o -
, BrT] 88 84 60 13
« /, f ’\ “12 g::_,s ////
. 12 » l ¢\\47 [}
48 J' .6 @ 63 24
62
63A
28



REPAIR PARTS
15 H.P. LAWN TRACTOR
STEERING ASSEMBLY
KEY PART DESCRIPTION KEY PART
NO. NO. NO. NO.
43 74761060
2 121584X Insert- Steering Wheel 44 105664X
3 73940800 Nut - Hex 1/2 - 20 45 105727X
4 100712K Washer 46 10040600
5 100713N Wheel - Steering 47 10040500
6 100711L Adapter - Steering Wheael 48 121334X
7  106945X Tube-Stesring Shaft 49 73810500
8  106943X Spacer-Shaft, Steering 50 105655X
9 4921H Retainer, Spring 51 19272016
10 102670X Spring-Compression 52 110438X
11 110739X Spring - Washer 53 6266H
13 104757X Cap - Hub - Front 54 3366R
14 106933X Knob - Control §5 73901000
15 110845X Rod - Control 56 108075X
16  108194X Spring - Torsion . 57 105653X
17 108196X Bracket - Control Rod 58 278H
18 108557X Shaft - Steering 59 65139
19 2882J Pin-Drive 3/16 x 1 60 59192
20 74580 Spacer 61 9040H
21 71208 Bushing 62 106732X361
22 109432X Bracket-Steering 63 106222X
23 19212016 Washer 21/32 x 1-1/4 x 16 Ga. 63A 59904
24 12000029 Klip Ring
25 6266H Bearing - Thrust 64 73800600
26 108683X Rod - Steering 65 108212X
27 108972X Washer - Phenolic. 66 120131X
28 108684X Gear-Sector k 67 108205X
29 106126X Key - Woodruff 68 108198X
30 76020412 Pin - Cotter 1/8 x 3/4 69 74760624
31 73680600 Nut - Lock 3/8 - 16 70 17490612
32 108200X Washer - Friction
33 19131312 Washer 13/32x 13/16 x 12 Ga. 71 17490508
34 108518X Bolt-Hex Shoulder 3/8 - 16 x 1-3/8
35 19212016 Washer 21/32 x 1-1/4 x 16 Ga 73 6855M
36 108201X Spacer 74 121748X
37 108397X Link- Controt 75 5320R
38 108844X Spring - Compression 76 19111216
39 19132012 Washer 13/32 x 1-1/4 x 12 Ga. 77 108685X
40 74760648 Bolt-Hex 3/8 - 16 x 3 78 109816X
41 108209X Arm Assembly - Pump Control 79 101930X
42 105663X Support - Saddle - Rear 80 19131316

81 19131212
82 19151516
83 121232X
84 121749X

DESCRIPTION

Bolt - Hex 5/8 - 11 x 3-3/4
Support - Saddle - Front

Link - Drag

Lockwasher 3/8

Washer - Lock 5/16

Rod-Tie

Nut - Lock 5/16

Spindle - L.H.

Washer 17/32 x 1-1/4 x 16 Ga.
Spacer

Hardened

Bearing

Nut-Lock-Flange 5/8 - 11

Axle - Front

Spindle-R.H.

Fitting - Grease

Stem - Valve

Cap-Valve

Bearing

Rim - 6" Front

Tire - Front

Tube -Tire-Front (not furnished with
tractor)

Nut Lock Hex. w/wsh Ins. 3/8 - 16
Trunnion

Rod-Adjustable Control
Bellcrank Assembly

Spacer

Bolt - Hex 3/8 - 16 x 1-1/2
Screw-Hex Washer Thread Rolling
3/8-16x3/4

Screw - Hex Washer Thread Rolhng -
516-18x1/2

Fitting - Grease

Washer 25/32 x 1-5/8 x 16 Ga.
Clip - Insulated

Washer

Gear - Pinion

Nylinder, Snap-in

Washer - Hardened

Washer 13/32 x 13/16 x 16 Ga.
Washer 13/32 x 3/4 x 12 Ga.
Washer 15/32 x 15/16 x 16 Ga.
Spindle caps

Washer 25/32 x 1-1/4 x 16 Ga.

NOTE: ALL COMPONENT DIMENSIONS GIVEN IN U.S. INCHES - 1 INCH = 25.4 MM

A s €
fr tn @n



REPAIR PARTS

15 H.P. LAWN TRACTOR

LIFT ADJUSTMENT

30



REPAIR PARTS
15 H.P. LAWN TRACTOR
LIFT ADJUSTMENT
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 121891X Knob, Depth Adjustment 20 110029X Link - Lift
2 73360700 Nut - Hex 3/8 - 16 21 121031X Shaft - Lift
3 110729X Rod - Adjust - Lift 22 110448X Link - Lift, Adjust
4 76020308 Pin - Cotter 3/32 x 1/2 23 110447X Trunnion - Lift
5 2876H Spring 24 73710700 . Nut- Crownbkock 7/16 - 20 UNF
6 19131016 Washer 13/32 x 5/8 x 16 Ga. 25 12000037 Klip Ring
7 73680600 Nut - Lock 3/8 - 16 26 105864X Bracket - Suspension
8 19151216 Washer 15/32 x 3/4 x 16 Ga. 28 121598X Arm - Suspension, R.H.
9 110810X Trunnion 29 9135R Retainer - Spring
10 105848X Bolt - Shoulder 3/8 - 16 30 106308X Trunnion - Lift, lower
11 109413X Grip - Handle 32 73220800 Nut - Hex Fin. 1/2- 13
12 105723X Plunger - Lever . 33 121599X Arm - Suspension, L.H.
13 121002X Lever - Lift (Includes Key No. 17) 34 1200022 E-Ring
14 110739X Spring, Washer 36 72140606 Bolt - Carriage 3/8 - 16 x 3/4
15 73980600 Center Lock Flangenut 3/8 x 16 37 19292016 Washer 29/32 x 1-1/4 x 16 Ga.
16 4939M Retainer - Spring 38 110807X Nut - Special
17 121006X. Rod - Lever 39 73350600 Nut - Hex Jam 3/8 x 16 UNC
18 4921H Retainer - Spring 40 74780624 Bolt - Hex 3/8 - 16 x 1-1/2
19 19171516 Washer 17/32 x 15/16 x 16 Ga.

NOTE: ALL COMPONENT DIMENSIONS GIVEN IN U.S. INCHES - 1 INCH = 25.4 MM

E

9g=co>
@=0-

-,
(3]

31



15 H.P. LAWN TRACTOR

REPAIR PARTS

MOWER




REPAIR PARTS

MOWER

KEY  PART

NO NO

1 73680600
2 19131614
3 121316X
5 106902X
6 677A451
7 106513X
8 121425X
9 109776X
10 106523X
11 106522X
12 121236X
13 19131316
14 106037X
15 106214X
16 106085X
17 73220600
18 10040600
19 102932X
20 106526 X
21 7644

22 106041X
24 109599X
25 105662X
26 4921H
27 105744X
28 109835X
29 109600X
30 108119X
32 84184

33 121423X
34 105304 X
35 106734 X
36 110452X
37 109743X
38 109785X
39 121349X

= x

15 H.P. LAWN TRACTOR
KEY PART
DESCRIPTION NO. NO.
Nut- Lock 3/8- 16
Washer 13/32 x 1 x 14 Ga. ‘2(1) 133;814?(16
Pulley - Idler 42 106735X
Spacer 43 122265X
Pulley - ldler 44 74610624
Washer - Wear ‘45 19132012
AArm - ldler 46 76314
Pin - Pivot 47 109278X
Bar « Support - Idler 48 108359X
Brace - Idler - Deck 49 108592X
Spacer 50 105185X
Washer, 13/32 x 13/16 x 16 Ga. 51 72140614
Mandrel - Secondary 52 72140608
suard 53 72140612
-Belt 54 74760620
Nut, Hex 3:8- 16 55 72140506
Washer « Lock 3/8
idler - Flat ° Taa30m00
57 73680500
Arm - Idler - Deck 58 74760648
Spring - Extension 59 74110632
Mandrel - Primary 61 19111216
Bracket - Lift- L.H. 82 74760580
Retsiner - Spring 8 e
Pin, Front Hinge
Pin, Rear Hinge
Bracket - Lift- R.H. 67 72140606
Guard - Belt- R.H &8 102727X
- 69 73930600
Runngr- R.H. 70 72110506
gouwn?-Mowe’ 72 1685H
ap - Sleeve 73 1087289X
. ﬁpnn% N 74 19161610
ut = Pus 75 72140620
Bracket - Deflector 7 1
Guard - Discharge 6 19131210
Decal - Warning 77 19131410
o 78 121352X
79 72110505

DESCRIPTION

Washer 11/32 x 5/8 x 16 Ga,

Decal OPEIl (not serviced)
Rod - Hinge
Blade

Rolt - Hex 3/8+ 24 x 1-1/2Gr. 5
Washer 13/32 x 1-1/4 x 12 Ga.
Runner - L.H.

Bracket - Suspension - Rear - R.H.
Bracket - Suspension - Rear - L.H.
Decal -V-Belt Schematic
Instruction - Caution Decal

Bolt« Carriage 3/8- 16 x 1-3/4
Bolt - Carriage 3/8- 16 x 1

Bolt - Carriage 3/8- 16 x 1-1/2
Bolt-Hex 3/8-16x 1-1/4
Bolt - Carriage 5/16 - 18 x 3/4
Washer 11/32 x 11/16 x 16 Ga.
Nut - Lock 5/16 - 18

Bolt- Hex 3/8-16x 3

Screw - Flat Head 3/8 - 16 x 2

. Washer 11/32 x 3/4 x 16 Ga

Bolt- Hex 5/16-18x 5

Bolt - Carriage 5/16 - 18 x 5/8 UNC x 3/4
Screw - Hex Washer Thread Rolling

3/8-16x 3/4 o

Bolt - Carriage 3/8 - 16 x 3/4
Spring - Extension

Nut - Centerlock 3/8-16. "
Bolt - Carriage 5/16- 18x 3/4 . .
Nut - Lock 5/16 - 18

Roller - Nose

Washer 15/32 x 1 x 10 Ga.
Bolt-Carriage 3/8 - 16 x 2-1/2
Washer, 13/32 x 3/4 x 10 Ga.
Washer, 13/32 x 7/8 x 10 Ga.
Keeper - L.H. Mandrel
Bolt-Carriage 5/16 - 18 x5/8

NOTE: ALL COMPONENT DIMENSIONS GIVEN IN U.S. INCHES - 1 INCH = 25.4 MM

F G K
\rf &
: 59 :
| 58
SR

® 57

62

L
‘579

M N

™ 57

fss ?55 %55 ﬁm
S
®

®s7 @ 61 Ts7

0 P

e,
%fs7
S

1

N

5
5



'REPAIR PARTS

15 H.P. LAWN TRACTOR
DIFFERENTIAL AND PUMP ASSEMBLY

9¢——1

|

B) =t mb ot h b b ot b et s
COONDMNBRWN OO TN D WA —

N
iy

106832X
120345X
76020412
108212X
4921H
108222X
108182X
74760648
74760412
10040400
19092016
108833
23200506
108099X
74760656
108185X
5648R
2898J
108180X
108179X

104777X
19131312
19131212
102670X
19131614

DESCRIPTION

Knob, Control

Rod, Coast Control

Cotter Pin 1/8 x 3/4

Trunnion

Spring - Retainer

Control, Coast

Bracket Assembly Coast

Bolt- Hex 3/8-16x 3

Bolt - Hex 1/4-20 X 3/4
Washer « Lock Helical Spring 1.4
Washer 9/32 x 1-14 x 16 Ga,
Fan, Hydro, 7"

Screw - Set 5,16+ 18 x 38
Puiley - Transaxle

Bolt-Hex 3/8-16x3-1.2
Guard Assembly - Belt

Spacer

Key

Pump « Hydro

Gasket - Hydro

Differential and Gear Reduction Assembly
(Order from Tecumseh, Model 1300)
Retainer - Belt

Washer 13/32 x 13/16 x 12 Ga,
Washer 13/32 x 3/4 ¢ 12 Ga.
Spring - Compression

Washer 13/32 x 1 x 14 Ga.



REPAIR PARTS

PUMP

KEY
"NO.

15 H.P. LAWN TRACTOR

28
29
30 =9
N3 32 4
N oro PN~
33 —.Jf\ \I 24 L \\
~a =
51— 0y
- ~
5277
53
PART DESCRIPTION
NO.
108907X Reservorr Cover
108908X Reservoir Body
108310X Seal Ring
108911X Cover
108912X Pin
108913X Retaining Ring
108914X Washer
108915X Button
108916X Guide Fitting
108917X O-Ring
108918X Dump Valve Bracket
108919X Spring :
108920X Seal Ring
108921X Pump Rotor and Ball Assembly
108922X Pump Race
108923X Cam Ring Assembly {Includes No, 17)
108924 X Piston
108925X Back-Up Ring
108926X 0-Ring
108927X Pintle
108928X Motor Rotor and Ball Assembly
108929X Retaining Ring
108930X Snap Ring
108931X Bearing
108932X Input Shaft
108933X Seal
108934 X O-Ring

35

PART
NO.

108935X
108936 X
108937X
108938X
108939X
108840X
108941X
108942X
108943X
108944 X
108945X
108946X
108947X
108948X
108949X
108950X
108951X
108952X
108953X
108954 X
108955X
108956 X
108957X
108958X
108959X
108960X
1089€ 1X

DESCRIPTION

Nut

Dump Valve Shaft
Seal

Control Shaft
Dowel

Cam Ring Insert
Pin

Valve Body
Ball

Retaining Ring
Spring

Plug

O-Ring

Body

Seat

Bearing

Snap Ring
Retaining Ring
Spacer

Gear

Retaining Ring
Output Shaft
Key

Motor Race
Cap Screw
O-Ring

Plug



REPAIR PARTS |
15 H.P. LAWN TRACTOR

TRANSAXLE

ALL TRANSAXLE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL TECUMSEH
DEALER.

36




REPAIR PARTS

15 H.P. LAWN TRACTOR

TRANSAXLE

KEY PART DESCRIPTION

NO. NO.

1 778197 Gear, Bevel pinion

2 778188 Gear, Bevel

3 786019 Pin, Drive

4 786027 Block, Drive

5 774028A  Carrier, Ditferential

6 774029A  Carrier, Differential

7 778033A  Gear, Ring

"8 774526 Axle (13-11/64" iong)

9 774527 Axle (15-11/64" long)

10 780107 Washer R
n 780042 Washer, Thrust
12 792018 Ring, Snap

13 792020 Screw, Hex hd., 1/4-20 x 2-1/4
14 792006 Lockwasher, 1/4"

15 770052 Case Assy. {Inct. Nos. 16 & 17}
16 780013 Bearing, Needle

17 780088 Bearing, Needle

18 772085 Cover Assy., lIncl. Nos. 16 & 19}
19 780089 Bearing, Needle .
20 782041A Housing & Bushing Assy. (6-5/8"

long) {Inci. 2 of No. 21)
21 780054 Bushing
.22 782042A Housing & Bushing Assy. (8-5/8"
long} {Incl. 2 of No. 21)
23 776207 Shaft, Brake

37

. 790025

790017
792076
792075
792073

792085

786086
786066

DESCRIPTION

Gasket, Case-to-cover
Gear, Output

Gear, Idler

Shaft, Qutput
Spacer

Washer

" Washer

Seal, Oil
Pin, Dowel
Screw, Hex washer hd taptite, 1/4 - 20

x

Plug, Pipe {3 8-18)

Disk, Brake

Pad, Brake

Piate, Brake pad

Holder. Brake pad

Lever, Brake

Washer, Fiat

Locknut, 5/16-24

Screw. Flanged hex hd. thread
forming, 1-4-20 x 1-1 4

Screw, Flanged hex hd. thread
forming, 1 4-20 x 2-1 4

Bracket, Brake lever

Spacer



REPAIR PARTS

! 15 H.P. TRACTOR
" ENGINE - BRIGGS AND STRATTON MODEL NUMBER 303777 TYPE NUMBER 0015-02
ALLENGINEPARTS MUSTBE PURCHASED

ENGINE THROUGH, AND WARRANTY SERVICE
PERFORMED BY, YOUR LOCAL BRIGGS &

85 STRATTON DEALER.
84

82 @ : I |
IS
83 - Y AR
iy TN

A1

Sy ¥ 1€ \
X NP e

38




'REPAIR PARTS

ENGINE
KEY. PART

NO.

NO.

807511
805107
805101
805025
807610
805453
805381
805460
805465
805018
805383
807528
805480
491055

805529
807510
805111
805083
805097
805090
805089
805354
805094
805078
805092
805161
805352
805341
807623

807557
805342
805343
491056
805449
805073
805030
805259
80522
805059
807644
805058
805312
805057
805017
805049
805416
805048

15 H.P. TRACTOR :
ENGINE - BRIGGS AND STRATTON MODEL NUMBER 303777 TYPE NUMBER 0015-02

DESCRIPTION

Cylinder Assembly
Bearing-Cylinder
Seal-Oil
Screw-Sem
Bracket-Governor Control
Spring-Governed ldle
Bolt
Spring-Governor
Spring-Governor Link
Washer
Nut-Hex
Lever Assembly-Governor
Link-Governor
Resistor Spark Plug (Champion RJ
12 or equivalent
Elbow-Spark Plug
Head Cylinder- (Cyl. #2)
*+ Gasket-Cylinder Head
Liner-Exhaust Port
Screw-Cylinder Head
Valve-Intake
Valve-Exhaust
Tappet-Valve
Seal-Valve Guide
Spring-Valve
Retainer-Valve Spring
Retainer-Valve
Rod-Push .
Support-Rocker Arm

Screw-Valve Adjustment (Includes:

Jam Nut)
Arm-Rocker
Shaft-Rocker Arm
Stud-Rocker Arm
Filter-Qil
Lockwasher
Stud-Qil Filter Adapter
Screw-Sem
* Gasket-Oil Filter Adapter
Adapter-Oil Filter
*Plug-Pipe
QOil Pump Assembly
O-Ring (Oit Pump)
Screen-Oil
Screw-Sem
Screw-Crankcase Cover
Seal-Oil :
Washer-Governor Shaft
Plug-Oil:Drain

39

KEY. PART DESCRIPTION

NO. NO.

48 805198 O-Ring (Crankcase) Cover)
49 805417 Pin-Cotter

50 805054 Seal-Governor Shaft

51 805412 Bushing-Governor Shaft
52 805413 Bushing-Governor Shaft
53 807596 Fork-Governor

54 807621 Pin Assy. Piston (Standard)
55 805099 Lock-Piston Pin

56 807620 Ring Set-Piston (Standard)
57 807619 Piston Assembly (Standard)
58 807622 Rod Assembly-Connecting
59 805395 Screw-Connecting Rod

60 805194 Screw

61 805313 Slider-Governor

62 807542 Gear-Cam

63 807588 * Crankshatt

64 805484 Washer-Breather Screw

65 805482 Seal-Breather Screw

66 805362 Tube-Breather

67 805483 Seal-Breather Screw

68 807553 * Breather Assembly

69 805379 Gasket, Breather

70 805100 * Cover-Valve
Note:*807665 Cover-Valve Used on
Cylinder #1 on Fuel Pump
Applications N

71 805019 + Nut-Nylock

72 805420 + Washer-Valve Cover

73 805028 * Valve-Cover Gasket

74 805086 Seat-Exhaust Valve

75 805084 Guide-Valve

76 805085 Seat-intake Valve

77 807508 Head-Cylinder (Cyl. #1)
78 805103 Dowel-Crankcase

78A 805102 Dowel-Cylinder Head
79 805016 Key-Flywheel

80 805197 Baffle-Breather

81 805011 Seal-Filler Tube

82 805317 Screw-Mounting

83 807611 Tube-Oil Filler

84 805012 O-Ring

85 807516 Dipstick

86 807638 Cover Assembly-Crankcase

87 805193 + Washer-Cylinder Head
*Included in Gasket Set - Part No. 807640
+Included in Vaive Overhaul Kit - Part No. 807668

Note: All component dimensions given

in U.S. inches. 1 inch =25.4mm
A RESISTOR SPARK PLUG MUST BE USED IN ORDER TO
COMPLY WITH RADIO INTERFERENCE REGULATIONS
. SPARK PLUG TYPE | CHAMPION | AUTOLITE

RESISTOR LONG PLUG RC12YC 3924




REPAIR PARTS

15H.P. LAWN TRACTOR

ENGINE MODEL NUMBER 303777 TYPE NUMBER 0015-02
ENGINE ALLENGINEPARTS MUSTBE PURCHASED
6 THROUGH, AND WARRANTY SERVICE
PERFORMED BY, YOUR LOCAL BRIGGS &
STRATTON DEALER.

48 | CARBURETOR GASKET SET Qs Fu

47 |CARBURETOR OVERHAUL KIT 8 46 m g 42




REPAIR PARTS

ENGINE

KEY. PART

NO.

NO.

805006
805409
805023
394358
93053

393815
805003
807576
805405
805406
805370
807685
805407
807564
221798
490586
491922
805025
805407
807565
807609
805113
805267
805439
221535
805169
805447
805021
805007
805402
280829
807639
19203

807646
805407
807531
807594
393295
807593
805496
807527

15 H.P. LAWN TRACTOR
ENGINE MODEL NUMBER 303777 TYPE NUMBER 0015-02

DESCRIPTION

Screw-Sem
Manifold Assembly-intake
* Gasket-Intake Manifold
* Filter-Fuel
Clamp-Hose
Hose-Fuel (Cut to Required Length)
* Gasket-Air Cleaner
Bracket-Air Cleaner
Screw-Air Cleaner Base
Screw-Sem
Deflector-Breather (A.C.)
Bracket-Fuel Pump
Screw-Mounting
Base-Air Cleaner
Terminal-ignition Cable
Armature-Magneto
Pump-Fuel
Screw-Sem
Screw-Mounting
Screw-Air Cleaner Mtg.
Bracket-Choke Control
Filter-Air Cleaner
Pre-Fiiter
Link-Choke
Clamp-Casing
Screw-Hex. Head
Screw-Sem
Nut-Hex
Washer-Spring
Spacer
Screen-Rotating
Carburetor Assembly
Puller-Flywheel
Solenoid
Screw-Mounting
Flywhee! & Ring Gear
Wire-Ground (Cyl. #1)
Stator-Alternator
Wire-Ground (Cyl. #2)
Nut-Nyiock
Terminal-Ground

41

KEY. PART

NO.

42

NO.

805169
394890
805448
805024
805158

805149
805329
805360
805565
805561
807705
805586
807706
805562

807707
805570
805571
805522
807709
807710
807711
807712
807713
805576
805574
805580
805592
807714
807715
805575
805581
805578
805577
807717

DESCRIPTION

Screw-Hex. Head
Regulator-Alternator
Screw-Regulator Mtg.
* Gasket-Exhaust Manifold
Screw-Sem
Carburetor Overhaul Kit
Carburetor Gasket Set
* Gasket-Carburetor Mtg.

Spacer-Carburetor
Screw-Sem

** Nozzle-Carburetor
Screw-Valve Mtg.
Screw-Throttle Adj.

** Pin-Float Hinge

** Valve-Fuel Inlet
Valve-Choke Gasket-Sealing (Sold
in kit only)

** Jet-Main (Sold in kit and ref.147.)
Valve Assy. Carb. Idle

** Plug-Welch

** Plug-Welch
Valve-Throttle
Shaft-Throttle
Float Assy.-Carb.

** Gasket Float Bow! (Sold in kit only)
Shaft-Choke oo

** Nozzle
Drain-Carb. Bowl

** Collar-Throttle

** Collar-Throttle

** Collar-Choke
Screw-Bowl Mtg.
Plug and Seal Carb.
Bowl Assy. Float

** Seal-Throttle Shaft

** Seal-Choke Shaft
Retainer-Choke Shait
Retainer-Throttle Shaft
Ball-Choke Locator

*Included in Gasket Set-Part No. 807640
**Inciuded in Carburetor Overhaul Kit Part No. 807708



REPAIR PARTS

15 H.P. TRACTOR
ENGINE - BRIGGS AND STRATTON MODEL NUMBER 303777 TYPE NUMBER 0015-02

ALLENGINE PARTS MUST BE PURCHASED

ENGINE THROUGH, AND WARRANTY SERVICE
PERFORMED BY, YOUR LOCAL BRIGGS &
STRATTON DEALER.
11
< 410
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO. :
1 805009 Screw-Sem .7 807657 Cover-Air Guide (Cyl. #2)
2 805369 - Cover-Carburetor 8 807663 Back Plate Assembly
3 805406 Screw-Sem 9 807660 Valley Cover-Air Guide
4 807662 Housing-Blower 10 805260 Screw-Sem
5 805025 Screw-Sem 11 805505 Shield-Starter
6 805363 Tube-Air Inlet 12 807656 Cover-Air Guide (Cyl. #1)

42




REPAIR PARTS

ENGINE

15H.P. TRACTOR
ENGINE - BRIGGS AND STRATTON MODEL NUMBER 303777 TYPE NUMBER 0015-02

ALLENGINEPARTS MUSTBE PURCHASED
THROUGH, AND WARRANTY SERVICE
PERFORMED BY, YOUR LOCAL BRIGGS &

STRATTON DEALER.

KEY PART

NO.

OONOOTHEWN

NO.

807640
805112
805028
805111
805024
805149
805023
805379
805250

DESCRIPTION

Gasket Set
* Gasket-Crankcase Cover

*+ Gasket-Valve Cover
*+ Gasket-Cylinder Head

* Gasket-Exhaust Manifold
* Gasket-Carburetor Mtg.

* Gasket-intake Manifold

* Gasket-Breather

* Gasket-Oil Filter Adapter

43

KEY PART

NO.

NO.

805003
807688
805483
805482
807668
805019
805420
805193

DESCRIPTION

* Gasket-Air Cleaner
Breather Gasket Set
Seal-Breather Screw
Seal-Breather Screw
Overhaul Kit-Valve

+ Nut-Nylock

+ Washer-Vaive Cover

+ Washer-Cylinder Head

*Included in Gasket Set - part No. 807640
+Included in Valve Overhaul Kit - Part No. 807668




REPAIR PARTS

15 H.P. TRACTOR

ENGINE - BRIGGS AND STRATTON MODEL NUMBER 303777 TYPE NUMBER 0015-02

ENGINE

KEY PART
NO. NO.

399169
490316
805247
94169

399172
490311
490310

NOO L WN =

ALLENGINEPARTSMUST BE PURCHASED
THROUGH, AND WARRANTY SERVICE
PERFORMED BY, YOUR LOCAL BRIGGS &

STRATTON DEALER.

_ DESCRIPTION

Motor-Starting

Brush Spring Set

Screw-Starter Mtg.

Bolt

Housing Assembly

Brush Assembly

Cap Assembly-Commutator End

44

KEY PART

NO.

NO.

490309
94288

398003
280104
490467
490421
394857

DESCRIPTION

Armature Assembly

Roll Pin

Clutch Assembly

Gear

Retainer Kit

Drive Assembly

Cap Assembly-Commutator End




